seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/15MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum =
Ref Level 27.60 GBm  Offset 7,60 0B w RBW 300 knz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT
SGL Count 100/100
(@ 1P% Max
Gy 1.53 dbm|
20 2 686.58:40 MHZ,
ren Lo man X 26.00 dB|
104 - al B abasa sl i e 14.326000000 MHz
J afa 17.9)
0 : T
! n
-10d +
s L]
o
30
-4nd
50
0d
-70d
CF 680.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
1 T 566.584 MHz 14.53 dgm N down 14.326 Mz
T py 673.007 MHz -11.98 dem nds 26.00 dB
T2 1 567.333 MHz -11.58 dBm Q factor 47.9
L JU ] T

FR1 n71/15MHz / CP OFDM / Middle Channel

QPSK

16QAM

ctrum pectrum i
Ref Level 27.680 dém  Offset 7.60 db & RBW 300 kHz Ref Level 27,80 dém  Offset 7.60 dé & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de  SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 2.93 dBm mili] 07 dBm
20 - 683.1070 MHz 20 160 MHz
‘g'[m 26.00 dB i ndB IX 26.00 dB
10 df — — BB o, 14.865000000 MHz 104 ~ - By b 14925000000 MHz
f Q factor \ 16.0 / Q factor \ 45.9
o 7 i 0 e 7 i
-10d “Y -10d ’T' J'i
20 d - 20 di A
= S
S YA A s .
. S N ] : Ay Y [
-40d -40 d
-50 -50
60 d -60 d
70 d 70 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 683.107 MHz 12.93 dBm ndB down 14.885 MHz ML 1 664,636 MHz 13.07 dém ndB down 14,925 MHz
T1 1 673.067 MHz -12.41 dém nds 26.00 d8 T1 1 673.037 MHz -13.22 dém ndé 26.00 d8
T2 1 687.933 MHz -12.45 dBm  factor 46.0 T2 1 667.563 MHZ -13.52 dém  factor 45.3
L L J - L JL J [

64QAM

Spectrum
Ref Level 27.680 dém  Offset 7.60 db & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il 12.60 dBm|
20 681.7090 MHz
‘/"- nds 26.00 dB|
04 N ., - e i i, 14.895000000 MHz
| Q factor \I 45.9)
o + T
L
APaw
e
-40d
-50
60 d
-70 df
CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 681.780 MHz 12.60 dBm ndB down 14.855 MHz
T1 1 673.037 MHz -14.83 d8m nds 26.00 d8
T2 1 687.933 MHz -13.91 dém  factor 45.8
L L J g

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum =
Ref Level 27.680 dém  Offset 7.60 db & RBW 300 kHz
o Att 30de SWT 18.8us @ VBW 1MHz Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il
20 o
y nd8 26.00 dB
10 d T - - 1B.661000000 MHz
36.5
. i
nd 1h 1[\,
Iy, ]
-20 d .,JI Ll i B
. y e S——_—
A0 dBm—
-40d
-50
60 d
-70 df
CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 681.659 MHz 13.26 dém ndB down 18.681 MHz
T1 1 670.63 MHz -12.79 dém ndé 26.00 dB
T2 1 689.251 MHz -10.57 dém  factor 36.5
L L J L]

FR1 n71/20M

Hz / CP OFDM

QPSK

16QAM

J

ctrum pectrum i
Ref Level 27.680 dém  Offset 7.60 db & RBW 300 kHz Ref Level 27,80 dém  Offset 7.60 dé & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.95 dém| mili] 6 dBm
20 689.1310 MHz 20 160 MHz
nds "y 26.00 dB| i 26.00 d8)
10 d o i b 0 R -u VU VRN 10.740000000 MHz 104 e Y 10.820000000 MHz
. @ Tactor 34.9) / 'Q factor 345
0 i T 0 de [ L
o d o 2 o 1! 8
Py [ 7
Y BV e AT p : R .
s AL Gy, Pl ]
-40 -40 df
-50 -50
60 d -60 d
70 d 70 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 689.131 MHz 11.95 dém ndB down 19.74 MHz ML 1 664,536 MHz 12.56 dBm ndB down 19.62 MHz
T1 1 670.63 MHz -14.30 d8m nds 26.00 d8 T1 1 670.63 MHz -13.26 dém ndé 26.00 d8
T2 1 £50.37 MHz -13.15 dém  factor 34.9 T2 1 690,45 MHz -13.44 dBm  factor 34.5
L L J - L JL J [
Spectrum
Ref Level 27.680 dém  Offset 7.60 db & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il 11.79 dBm|
20 674.6660 MHZ
ndB 26.00 dB
10 d T = B Vime, e 10940000000 MHz
Q factor Y 33.8
o
-10d
20 d
i .
- b e sy
P
-40d
-50
60 d
-70 df
CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 674.686 MHz 11.79 dém ndB down 19.94 MHz
T1 1 670.51 MHz -13.79 dém ndé 26.00 d8
T2 1 550.45 MHz -14.21 dém  factor

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.49 8.89 13.43 17.90
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.50 451 9.25 9.27 14.18 14.12 18.90 18.90
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.48 - 9.25 - 14.18 - 18.94 -
TEL : 886-3-327-3456 Page Number : An71-8 of 42
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/5MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum

Ref Level 27.80 dém
lo Att 30 dB
SEGL Count 100/100

(@ 17k Max

Offset 7,60 di.
SWT  19ps

® RBW 100 kHz
® VBW 300 kHz

Mode Auto FFT

o o]

680
4.485514486 MHz

[ varemr

60 df

70 df

CF 680.5 MHz

1001 pts

Span 10.0 MHz

Marker

v
Type | Ref | Trc | X-value |
ML 1

¥-value |__Function

| Function Result

680.69 MHz
678.25225 MHz
682.73776 MHz

T1 1
T2 1

15.27 dBm
11.12 dBm
10.79 dBm

oce Bw

4.485514486 MHz

FR1 n71/5MHz / CP OFDM

QPSK

16QAM

ctrum pectrum i
Ref Level 27.680 dém  Offset 760 db & RBW 100 kHz Ref Level 27,80 dém  Offset 7.60 dé & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.52 dBm| mili] 13.49 dBm|
20 681.81900 MHz 20 T 680.26000 MHz
4.495504496 MHz T Oce B 4.505494505 MHz
| - 4 11 L. o . - Iz
10 e - 10 y - -
0 0 de 1 4
J 4
-10d -10d —
/ \
/ 3
20 d -20 di .
Y
P vl - L .,
i - SE— - - _
-40d -40 d
-50 -50
60 d -60 d
70 d 70 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 681.818 MHz 12.52 dém ML 1 BB0.26 MHz 13.49 dBm
T1 1 678.25225 MHz 6.97 dém Oce Bw 4.495504496 MHz T1 1 678.23227 MHz 7.55 dam oce Bw 4.505494505 MHZ
T2 1 682.74775 MHz .90 dbm T2 1 662.73776 MHz .90 dbm
L L J - JL J [
Spectrum
Ref Level 27.680 dém  Offset 760 db & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™l 12.49 dBm|
20 682.24800 MHz
occ By 1 4.475524476 MHz
10 = - e
]
o
/
104 /
\
20 df .
. o -
-40d
-50
60 d
-70 df
CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 682.248 MHz 12,43 dBm
T1 1 678.25225 MHz 6.64 dBm Occ 8w 4.475524476 MHz
T2 1 682.72777 MHz 7.77 dém
L L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/10MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum

Ref Level 27.80 dém
lo Att 30 dB
SEGL Count 100/100

(@ 17k Max

(=]

Offset
SWT

780 db & RBW 100 kHz

37.8 ps @ VBW 300 kHz  Mode Auto FFT

MIL1]

30 ABm
681.4790 MHz
8.801108891 MHz

9

X

Oce Bw
e n

—41

AT

60 df

7o d

CF 680.5 MHz

Marker

Type | Ref | Trc |
ML 1

1001 pts Span 20.0 MHz

X-value |
581,475 MHz
675.8545 MHz
584.7557 MHz

¥-value |
12.30 dBm
9.53 dam
8.69 dBm

Function | Function Result

T1 1

oce Bw
T2 1

8.891108891 MHz

FR1n71/10M

Hz / CP OFDM

QPSK

16QAM

ctrum pectrum i
Ref Level 27.680 dém  Offset 760 db & RBW 100 kHz Ref Level 27,80 dém  Offset 7.60 dé & RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5 dBm mili] 90 dBm
20 682.5180 MHz 20 679.4810 MHz
Qe B 0.250740251 MHz Oce B 0.270729271 MHz
d 11 d
10 A 10 -
Y [T SN N AP T I Ve AR
1
o 0 e
[ \\ |[
10 f t -10 o i t
7 \ ] \
g £ \ d J A
20 T =y -20 s
0 il M, g . e M,
| o7 TS R A 20 BB SyurT
-40d -40 d
-50 -50
60 d -60 d
70 d 70 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 682.518 MHz 9.55 dém ML 679,461 MHz 9.90 dBm
T1 1 675.8646 MHz 6.89 dBm oce Bw 9.250749251 MHz T1 1 675.8447 MHz 5.55 dam oce Bw 9.270729271 MHZ
T2 1 685.1154 MHz .00 dbm T2 1 565.1154 MHz 5,35 dém
L L J - L JL J [
Spectrum
Ref Level 27.680 dém  Offset 760 db & RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il 10.39 dBm|
20 679.8210 MHz
M1 Oce B 0.250740251 MHz
10 d : T v
M I~ AL A Jer P,
o
i
-10d T
\
20d .
A
ek e e i orarey
-40d
-50
60 d
-70 df
CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 679.821 MHz 10.39 dBm
T1 1 675.8646 MHz 6.05 dBm oce Bw 9.250749251 MHz
T2 1 685.1154 MHz 5,15 dém
L L J g

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG051232-03

FR1 n71/15MHz / DFT-S OFDM / Middle Channel
P1/2 BPSK

ctrum =
Ref Level 27.680 dém  Offset 7.60 db & RBW 300 kHz
o Att 30de SWT 12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il 14.76 dBm|
20 . 677.7730 MHz
T s A NS 2 AR08 IR MR
10 d 7 i
0 ' il
-1od 4 4
| \
d ¥
20 o = oo
A AT
=3
-40d
-50
60 d
-70 df
CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 677.773 MHz 14.76 dBm
T1 1 673.4271 MHz 10.42 dBm oce Bw 13.426573427 MHz
T2 1 685.8536 MHz 10.30 dBm
L L J g

FR1 n71/15MHz / CP OFDM

QPSK 16QAM

ctrum pectrum i
Ref Level 27.680 dém  Offset 7.60 db & RBW 300 kHz Ref Level 27,80 dém  Offset 7.60 dé & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30ds SWT 126 us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .08 dBm mili] 1
20 675.0150 MHz 20 675.9
. "/“" Oce B . 14175824176 MHz Oce By . 14115884116 MHz
104 o L - a 104 SN N A .
! i \
| { |
/
o 1 i 0 e 1 §
| |
-10d -10d
1
| | | .
o0 _ A -20 di v o= I
o N gy P v ]
-40 -40 df
-50 -50
60 d -60 d
70 d 70 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 675.015 MHz 13.08 dBm ML 1 675,945 MHz 13.19 dBm
T1 1 & 971 MHz 8.99 dBém Oce Bw 14.175824176 MHz T1 1 673.457 MHz 7.82 dBm Oce Bw 14.1158B4116 MHz
T2 1 687.5725 MHz .88 dbm T2 1 667.5729 MHz 9.08 dém
L L J - L JL J [
Spectrum
Ref Level 27.680 dém  Offset 7.60 db & RBW 300 kHz
o Att 30de SWT 12.6us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il 12.45 dBm|
20 - 676.0340 MHz
. ! Oce By - 14175824176 MHz
10 df v = o= o B e
7 Y
| |
o ' T
-10d I L\
-20d o
[N
o e i S
38
-40d
-50
60 d
-70 df
CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 676.034 MHz 12.45 dBm
T1 1 673.3671 MHz 7.88 dam Occ 8w 14.175824176 MHz
T2 1 687.543 MHz 7.05 dém
L L J g

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

ctrum =
Ref Level 27.680 dém  Offset 7.60 db & RBW 300 kHz
o aet 30de SWT 18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 1P% Max
Gy 12.00 dbm|
20 5.4650 MHZ]
ke Oce Bw 17.902097902 MHz
0 L h A o
i e e o ]
|
’ f‘ I
-10d
|
d Do
and I - —
AT P
-4nd
50
0d
-70 df
CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
L T 575,455 MHz 12.80 dém
T1 1 671.0295 MHz 7.54 dam oce Bw 17.902097902 MHz
T2 1 588.9316 MHz 7.59 dém
L JU

FR1 n71/20M

Hz / CP OFDM

QPSK

16QAM

ctrum pectrum i

Ref Level 27.680 dém  Offset 7.60 db & RBW 300 kHz Ref Level 27,80 dém  Offset 7.60 dé & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 16.9u: @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |

mili] 12.11 dém| mili]
20 680.3000 MHz 20 =
M Oce B 1B.001098901 MHz . M Oce B 1B.001008901 MHz
10 P T T Y 10 ;. [ Y A7 A 7
o ) 0 e T ||
| ‘ ‘ \
-10 df i -10 o T T
[ L ] L.
20 d — -20 di - -
: Vs S =7
A A i
il (T S
-40d -40 d
-50 -50
60 d -60 d
70 d 70 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker

Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result

ML 1 80.3 MHz 12.11 dBm ML 6B1.579 MHz 13.39 dBm

T1 1 671.0694 MHz 6.74 dBm Oce Bw 18.901098901 MHz T1 1 671.0694 MHz 7.43 dBm Oce Bw 18.90109E901 MHz

T2 1 689.9705 MHz 7.10 dBém T2 1 669.9705 MHz ©.48 dbm

L L J - L JL

64QAM

Spectrum
Ref Level 27.680 dém  Offset 7.60 db & RBW 300 kHz
o Att 30de SWT 18.8us @ VBW 1MHz Mode Auto FFT
SGL Count 100/100
@17k Max
™l 11.19 dBm|
20 681.2190 MHz
Oce B 1B.041058941 MHz
i L Ty
|
A
-40d
-50
60 d
-70 df
CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 681.218 MHz 11.13 dBm
T1 1 670.9895 MHz 6.98 dBm Occ 8w 18.941058341 MHz
T2 1 6899306 MHz .35 dbm
L L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

Conducted Band Edge

FR1 n71/5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

ectru Spectrum L
Ref Level 26.30 dbm  Offset 7.80 dB Mode Auto Sweep Ref Level 26,30 dem  Offset 7.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
e FPORIUTS [CIVE_ABS TEE ﬂ 20 dB e —FPORTOTS ) PASS
10 dem 10 dBm
dBm “ 0 dBm
-10 dam k -10 dem
| SPURIOUS_LINE_ABS_ -\L ;
20 dem f h 20 dBm \
-30 dem ] 30 dBm T
-40 dem N/) -40 dBm Iﬂ\ \
| | .
i ¢ A 1
-50 dBm me i LL J]E’Ed?:w WJ 1""! 5 W’}\‘N
oL PN RS I et ey 50 0Bm iy fous, - ] =
70 dém -70 dBm
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
652.000 MHz £62.900 MHz 100.000 kHz 66289456 MHz -20.93 dém -7.93 d8 693.000 MHZ 698.000 MAz 100.000 kHz 597.64286 MHz 19.65 dbm -10.35 db
562.900 Mrz | #63.000 Mhiz 50.000 kHz £62.99605 MHz -16.37 dam -3.37.d8 698.000 MHz | 698,100 MHz 50.000 kHz 508,00025 MHz -17.63 dBm -4.66 de
563.000 MHz 658,000 MHz 100,000 kHz 663,30220 MHz 19.67 dBm -10.13 dB 698,100 MHz 205.000 MH2 100.000 khz 05 10544 MHs 2506 dBm 0,06 db
|
J il e
02:05:3

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um 7
Ref Level 26.30 dBm  Offset 7.80 db Mode Auto Sweep Ref Level 26.30 d&m  Offset 7.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
0 dBE—HFORTUTS [INE—ABS VERY 20 dB W E FPORTUDS [ TVE_ABY, PARY
10 dem 10 dem
T S R T
0 d&m \ e
-10 dBm Hfl 20 cem
| SPURIOUS_LINE_ABS_ L \
20 dBm I 20 dBm L
-30 dBm } -30 dBm: k
-40 dem: — -40 dBm T LY - W
J.\_.,../M‘f - N'\MM .
50 dbm T 50 dBm e i
60 dem o/ 60 de el (N
et AT DO E— - m =
70 dBm 70 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 698.0 MHz 3003 pts Stop 709.0 MHz
purious E'"i“i'"l‘s | | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
652.000 MHz £62.900 MHz 100,000 kHz 662,99456 MHz -31.78 dem -16.78 db 603.000 MHzZ ﬁ%ﬁfmz 100 000 kHz eg_?mg iz 5.0 dBm _lel
562.900 Mrz | #63.000 Mhiz 50.000 kHz 662.99865 MHz -26.24 dam -15.24 d8 698.000 MHz | 698100 MHz 50.000 kHz 508,00145 Wz -26.55 dBm -15.55 de
563.000 MHz £68.000 MHz 100.000 kHz 665,31019 MHz 7.17 deém -22.83 dB 658.100 MHz 705,000 MHz 100.000 kHz 696, 10544 MHz -33.32 dbm -20.32 db
S
.
i - J1 1 i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 26.30 dBm
SGL Count 100/100
@1 AvgPwr

Offset 7.80 dB Mode Auto Sweep

Spectrum

Ref Level 26.30 dBm
SGL Count 100/100
(@1 avgPwr

Offset 7.80 d& Mode Auto Sweep

| SPURIOUS_LINE_ABS_
-20 dBm

Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dBRE—FPORIUDS [IVE_ABS PEEY 20 dﬁmp.‘"vrnmmfnmm PERY
10 dBm r\ 10 dém [‘
0 dém “ 0 dBm |
-10 dBm ”, -10 dBm ,}( \||

-30 dBm /

=20 dBm ; ;*

-30 dem i T
f ll%
-40 dem - f -40 dem i ‘m"“ \
7 NN
-50 dBm » 4 4 50 dem - -, v
" T (1 AT |
50 dem gLl o o "60 dbm L TP
-70 dem -70 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Slﬂ 709.0 MHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

652.000 MHz 662,900 MHz 100.000 kHz 66289456 MHz -20.96 dBm -7.96 d& 693.000 MHz 608.000 MHz 100.000 kHz 697.64785 MHz 18.73 dBm -11.27 dB

662.900 MHz £63.000 MHz 50.000 kHz 662.99985 MHz -15.70 dBm -2.70 dB 605,000 MH= 658,100 MHz 50.000 kHz 59800155 MH= ~12.24 dBm “co4de

663.000 MHz 668.000 MHz 100.000 kHz 663.34216 MHz 19.87 dBm —10.13.d8 698.100 MHz 709.000 MHz 100.000 kHz 698.10544 MHz -23.08 dBm -10.08 d8

1 - | [ D we
Date: 23.0CT.2020 02:21:09

Channel power -18.73dbm<-13dbm (Pass)

Spectrum

Ref Level 20.10 dBm
lo att 30 dB @ SWT
SGL Count 100/100
@ 1Rm AvoPwr

Offset 7.80 dB @ RBW 500 Hz

100 ms & VBW 2 kHz Mode Auto FFT

10 des

0dBm

-10 dem

-20 dBm-

30 dém L

mﬁ% 1 Wf'u ALY

I
T I\I‘A‘M\IJ W
-s0|dBm: i

!
-60 dBm:

70 dB

CF 662.975 MHz
Channel Power

Bandwidth 50.00 kHz Power -18.73 dBm

it )

691 pts Span 102.0 kHz

Tx Total -18.,73 dBm

Dats: 2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/5MHz / DFT-S OFDM

/ QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum x| spectrum T
Ref Level 26.30 dbm  Offset 7.80 db Mode Auto Sweep Ref Level 26.30 d8m  Offset 7.80 d2 Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgpwr
Limit ¢heck PAES | SPURIMECHYGKABS PAES
20 dBf\E —FPURTUDS [ INE_ABY VEEY 20 dBfiE —$PORTUTS [TNE_ABS PESS
10 dBm 10 dBm
Pttt ot il et m.\_.-m\ T L Y
0 dem - dBm
-10 dem U Mo cern
| SPURIOUS_LINE_ABS_ J \I \
-20 dém - F20 dBm ;
-30 dam ! 30 dBm t
,’ﬂ M“""\rw .
-40 dBm — a e -40 dBm = S
I e ]
-50 dBm = 50 dBm
7 KA
/ —
60 dm = 60 dBm
70 dem 70 dem
Start 652,0 MHz 3003 pts Stop 668.0 MHz | || Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
552.000 Mz 652,300 MHz 100.000 kHz 662,65455 Mz -30.57 dBm -17.57 db 693.000 MHz 698,000 MHz 100.000 kHz 696,58891 MHz 7.39 dbm -22.61 dB
£82.900 Mz 563,000 MHz 50.000 kHz 662,99905 MHz -28.43 dém -15.43 8 £98.000 MHz 698,100 MHz 50.000 kHz 698,00035 MHz -27.76 dBm -14.76 dB
563000 MHz 558 000 MHz 100.000 kHz 565, 81469 MHz 7.06 dBm -22.54 d8 £08.100 MHz 709.000 MHz 100.000 kHz 698,10544 MHz -30.76 dem -17.76 dB
- S—
il [1 ] i [1 ™)

£12:51

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG051232-03

FR1 n71/5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

]" 1

02:10:12

2020

Spectru :%:' Spectrum
Ref Level 26.30 dbm  Offset 7.80 dB Mode Auto Sweep Ref Level 26,30 dem  Offset 7.80 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgpwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PAES
20 dB e —FPURTUTS [INE_ABE TEE f 20 dBE —FPORTUTS RS
10 dBm \l 10dBm
0 dBm ] \t 0 dem \
-10 dem if -10 dBm b
| SPURIOUS_LINE_ABS_ : \ ]I
-20 dém )f IL -20 dém \
-30 dem 1 M -30 dem T
-40 dem o ;,M“J ,ﬂ{ dBm ! lg‘..
[
!
K J"’ . M | f\ -
o it "l ...n B J\
50 dBm— | et 60 B et —
70 derm 70 dBm
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
652.000 MHz £62.900 MHz 100.000 kHz 662.89456 MHz -23.18 dém -10.18 d& 693.000 MHz ﬁsﬁ%mz 100.000 kHz ﬁg_?ﬁ: MAz 18.29 dBm -uml
562.900 Mrz | #63.000 Mhiz £0.000 kHz 562,95955 MHz -18.17 dam “5.17.d8 698,000 MHz | 65,100 MHz 50.000 kHz 508,00854 MHz -18.85 dBm -5.95 de
563.000 MHz £68,000 MHz 100,000 kHz £63,32717 MHz 18.73 dBm -11.27 d8 698, 100 MHZ 205.000 MH2 100.000 kHe 05 10544 MHs ~25-84 dbm o 5a o
e —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] ] o
Spectru x| spectrum
Ref Level 26.30 dém  Offset 7.80 dB Mode Auto Sweep Ref Level 26,30 dém  Offset 7.50 dg Mode suto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dRfT —$PURTUDS [INE_ABS AES 20 dB W E FPORTUDS [ TVE_ABY, PARY
10 dem 10 deém
iy e, ey NN
dBm k dem
-10 dem H (110 dem
| SPURIOUS_LINE_ABS_ Il |
20 dBm 20 dem
-30 dam . 30 dBm ]‘1
A | SO
-40 dem 40 dBm
-
L mwm
-50 dBm -50 dBm P
|y
60 de ~ W\«_q
el I B -60 dem
70 dBm 70 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz || 'Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'"iSSi“TS | | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
652.000 MHz £62.900 MHz 100,000 kHz £62,59456 MHz -32.13 dem -19.13 db 603.000 MHZ ﬁgﬁ%mz 100,000 Kz eg—?ﬁ i T -zaml
852.900 MHz | 663.000 Mhz 50.000 kHz 862,59865 MHz -29.20 dem -16.20 d& 508.000 MHz | 693.100 MHz 50.000 kHz 508,00145 MHz -29.00 dbm -16.00 dB
Se3.000 Mz 558,000 MHz 100.000 kHz 56597952 Mz 5.80 dBm -23.20 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -32.00 dBm -19.00 dB
T
i 1 P

2020 02:16:00

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An71-16 of 42



seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 26.30 dBm  Offset 7.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 26,30 dém
SGL Count 100/100

offset 7.50 dB Mode Auto Sweep

@1 AvgPwr @1 avgpwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dBfiz —PORIUTS [IVE _ABS TEE " 20 dBE —FPORTUTS JIVE 3 PSS
10 dBm \1 10 dBm [
0 dem J l\ 0 dem } \
-10 dam ‘ -10 dem I
| SPURIOUS_LINE_ABS_ \ )I ll
-20 dBm: J .\ =20 dBm ﬁ \
-30 dem { LJ 30 dBm

B
=

-0 dem fj b cem T iJ]
[
| N\
50 dem J,"" “‘M"l“ jﬁ% L,Jj Il"iiﬂ{f T"u[| i -
50 dBm P —— el ody 'hw -60 dBf EL qf\““— w’; \w‘_w
70 dem -70 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -21.13 dém -8.13 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.61788 MHz 18.02 dBm -11.98 dB
662.500 MHz £63.000 MHz 50.000 kHz £62,99965 MHz -16.55 dém -3.55 dB 598,000 MH= 658,100 MHz 50.000 kHz 598, 00084 MH= 17.44 dBm “4.44 dB
£63.000 MHz £68,000 MHz 100,000 kHz £63,33217 MHz 17.85 dBm -12.05 dB 698,100 MHz 200.000 MHz 100,000 kHz 698, 10544 MHz -22.50 dBm -0.50 d&

]" 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru x| spectrum
Ref Level 26.30 dBm  Offset 7.80 dB Mode Auto Sweep Ref Level 26.30 deém  Offset 7.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dRfT —$PURTUDS [INE_ABS AES 20 dB W E FPORTUDS [ TVE_ABY, PARY
10 dem 10 deém
M(FM\A\'WVW“H‘I E{nd . Pt rm_w.m‘
dem M
-10 dBm 1 10 dem
| SPURIOUS_LINE_ABS_ k
-20 dém 1 20 dem
-30 dBm J -30 dBm: \M
P,
40 dBm e 40 dBm e i Ee—
WV/—W‘" e
-50 dBm -50 dBm
P %W\"M
-60 dBm — -60 dBm =
-70 dBm 70 dBm
Start 652,0 MHz 3003 pts Stop 668.0 MHz ||| Start 698.0 MHz 3003 pts Stop 709.0 MHz
purious E'"iSSi“TS | | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
652.000 MHz 662,900 MHz 100.000 kHz 662.89456 MHz -32.85 dém -19.85 dB 603.000 MHz ﬁgﬁ%mz 100 000 kHz eg_?mg iz 617 cbm -zaml
562.900 Mrz | #63.000 Mhiz £0.000 kHz £62.99535 MHz -26.73 dam -16.73d8 698.000 MHz | 609.100 Mz 50.000 kHz 508,00145 WHz -20.50 dBm -16.50 d&
563.000 MHz £68.000 MHz 100.000 kHz 664.90060 MHz 5.72 dBm -24.28 dB £98.100 MHz 709.000 MHz 100.000 kHz £98.12722 MHz -32.62 dBm -19.82 dB
T
) i )

z020

02:15:11
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/5MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 26.30 dBm  Offset 7.80 dB

SGL Count 100/100

Mode Auto Sweep

Sp! um uv:n

Ref Level 26,30 dBm  Offset 7.80 d& Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dBRE—FPORIUDS [IVE_ABS TEEY 20 dpRE $PORTUTS [ TNE_ABYS FESS
10 dBm 10 dBm
oot o
dem ANty e )
-10 dem L 10 dBm
| SPURIOUS_LINE_ABS_ \
20 dem )l 20 dem li
-30 dem 30 dBm ?
gt
. ,.«.\//.F ~ S
40 dem - 40 dem |
1 -
P
50 dem -50 dem
" e,
i I W -60 dBm
70 dem 70 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (|| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£52.000 MHz 662,900 MHz 100,000 kHz 662.88367 MHz -33.64 dém 0.54 d8 £93.000 MHz 698.000 MHz 100.000 kHz 695,70979 MHz .75 dBm -zsml
562,900 MHz £63.000 MHz 50.000 kiz 562.99B85 MHz -30.30 dBm -17.30 8 £98.000 MHz 698,100 MHz 50,000 kHz 598,00724 MHz -30.17 dBm -17.17 dB
563.000 MHz 668.000 MHz 100.000 kHz 66346703 MHz .32 dem -25.58 dB £98.100 MHz 709.000 MHz 100.000 kHz 698,10544 MHz -31.87 dBm -18.87 dB
|
I . - | 1 w

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/10MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 27.30 dBm  Offset 7.80 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 26.30 dBm
SGL Count 100/100

Offset 7.80 d& Mode Auto Sweep

(@1 avgPwr

Date:

@1 AvgPwr
Limit ¢heck paES | SPURIGHECHBIEKABS PABS
20 dRir ! 20 dpRE $PORTUTS [ TNE_ABYS PERY f-\
I |
10 dBm ] 10 dBm f 1
oda j} \l 0.dBm ] '\
/
-10 dem — -10 dBm T
SPURIGUS. [TNE_ABS \ [
-20 dBm / - 20 dBm f \
-30 dBm \\ 30 dBm /
-40 dem 4 40 derm i
-50 dam ’Ulﬂ JI‘ | 50 dem f “u"ﬂ'
‘ﬂ“%m ll J{ ﬂ ﬂ i ogatelh w‘“\' o
-60 dBm — T A OBty ! ——
70 dBm -70 dBm i
Start 652.0 MHz 3003 pts Stap 673.0 MHz ||| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
552.000 MAz 662,000 MHz 100,000 kHz 661,06503 MHz 46,11 dem -33.11 de 688,000 MHZ 598,000 MHZ 100,000 kA2 Eg—?ﬁs T 5076 dbm _gml
562.000 MHz £63.000 MHz 100,000 kHz 562.99550 MHz -15.21 dém -2.21d8 £98.000 MHz £99.000 MHz 100,000 kHz 598,00250 MHz -16.95 dBm -3.95 db
563.000 MHz 673.000 MHz 100.000 kHz 663.39461 MHz 20.60 dim -9.40 dB £99.000 MHz 709.000 MHz 100.000 kHz 699.04496 MHz -46.03 dBm -33.03 dB
) (| (] il [ ™

Channel power -19.73dbm<-13dbm (Pass)

Spectrum

Ref Level 25.80 dBm
lo att 30 dB @ SWT
SGL Count 100/100
@ 1Rm AvoPwr

Offset 7.80 dB & RBW 1 kHz

100 ms & VBW 2 kHz Mode Auto FFT

20 dB

10 dB:

0dBm

-10 o8

) Af"\'“'lu

A
A \A\ /

=70 dim:

CF 662.95 MHz Span 204.0 kHz
Channel Power

Bandwidth 100.00 kHz Power -19.73 dBm Tx Total -19.73 dBm

it J [

18:31:03

691 pts

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/10MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum x| spectrum T
Ref Level 27.30 dbm  Offset 7.80 db Mode Auto Sweep Ref Level 26.30 d8m  Offset 7.80 d2 Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgpwr
Limit ¢heck PABS | SPURIRHECHEKABS PAES
20 dai - 20 dpRE $PORTUTS [ TNE_ABYS PERY
10 dBm 10 dBm
Pt A e la! Mk aihuil (SRS (o) qﬁ;gwm,r\/ P ot o, Yo P,
ode )
| \
-10 dem / \ 10 dBm
SPURIOUS_LINE_ABS ‘ i \
20 dem 20 dem
rl \\ : lL\
-30 dem -30 dBm
-40 dam ~40 dBm =
W’A/M \"‘"\
-50 dam -50 dBm A
Fat D
-60 dem -60 dBm
70 dem 70 dem
Start 652,0 MHz 3003 pts Stop 673.0 MHz | ||('Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
552.000 Mz £62.000 MHz 100,000 kiz 66187502 Mz -36.56 dBm -23.56 d& 688.000 MHz 695.000 MHz 100.000 kHz 695.06793 MHz 5.21 dBm -24.79 dB
£62.000 MH2 £63.000 MH2 100.000 kHz 662,99650 MH2 -30.47 dém -17.47 dB £98.000 MHz £29.000 MHz 100.000 kHz £98.02148 MHz -30.99 dBm -17.99 de
563000 MHz 573000 MHz 100.000 kHz 668.56943 MHz 5.15 dém -24.85 dB £99.000 MHz 709,000 MHz 100.000 kHz 70160231 MHz -32.17 dBm -19.17 dB
- P—
il [1 ] i [1 ™)

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/10MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum || spectrum =
Ref Level 27.30 dBm  Offset 7.80 dB Mode Auto Sweep Ref Level 2630 dém Offset 7.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgpwr
Limit ¢heck PABS L SPURIRWECHBIEKABS PABS
20 OB e e —A Sobct e 20 dB e SFORTUTS _[INE_ABS VRS ﬂ
10 dBm ﬂ 10 dém J l
ode } \ 0 dam { \
-10 d8m J \ -10 dem
SPURIOUS_LINE_ABS_ \ l
-20 dBm -20 dBm f \
-30 dBm / \ -30 dem
-40 dam \\ -40 dem J\ﬂ)
50 dam MWW MN’V‘M \"’L\W -50 dBm 1 s
-60 dem ""Wk‘* P I .
70 dem -70 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz ||| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  aLimit
552.000 MHz |  662.000MHz | 100.000 kHz 661,94505 MHz -45.91 dBm -32.91 d8 688.000 MHz ___ 695.000 MHz 100.000 KRz | 597,58541 MRz 19.38 dBm -10.62 d&
662.000 MHz £63.000 MHz | 100.000 kHz £62,99850 MHz -13.86 dém -0.86 db 508.000 MHz | 639.000 MHz 100,000 kHz | 505.00640 MHz 15,39 dbm | 23038
Se3.000 Mz 573,000 MHz 100.000 kHz 56341459 Mz 19.79 ddm -10.21 d8 699.000 MHz 709,000 MHz 100.000 kHz 699,07493 MHz -45.16 dBm -32.16 dB
Date: 23.0CT.2020 18:23:40 Date: 23.0CT.2020 19:10:47
Channel power -18.79dbm<-13dbm (Pass) Channel power -18.36dbm<-13dbm (Pass)
Spectrum ﬂg,?' Spectru * T
Ref Level 25.60 dBm  Offset 7.80 dB & RBW 1 kHz Ref Level 2580 dém  Offset 7.80 d& & RBW 1 kHz
lo Att 30 dE @ SWT  100ms @ VBW 2kHz Mode Auto FFT |= Att 30dE @ SWT 100 ms @ VBW 3 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPuwr @ 1Rm AvgPwr
20 d8 20 dém
10 dB 10 dem
0 dem
-10 dem -10 dem
20 dém -20 dBm
-30 dém /U\(\'Lj\ W\[\ dim “\J\’J\
dem -40 tem h 2 .
- CAMAN
dsin 50 dem -
50 dém 50 dBm
70 dém 70 dem
CF 662.95 MHz 691 pts Span 204.0 kHz CF 698.05 MHz 691 pts Span 204.0 kHz
[channel Pover Channel Power
Bandwidth 100.00 kHz Power -18.79 dBm Tx Total -18.79 dBm Bandwidth 100,00 kHz Power -18.36 dBm Tx Total -18.36 dBm

Dates: 23

LOCT. 2020 1B8:26:22

Date:

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/10MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum x| spectrum T
Ref Level 27.30 dbm  Offset 7.80 db Mode Auto Sweep Ref Level 26.30 d8m  Offset 7.80 d2 Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgpwr
Limit ¢heck PARS | SPURIRHE CHYGKARS_ PAES
20 dai - 20 dpRE $PORTUTS [ TNE_ABYS PERY
10 dBm 10 dBm
N A e P o e e Aol q'\ﬁﬁ'rf o e T e
ode ) \
10 dem / \ 10 dem
SPURIOUS_LINE_~BS ‘ \I L
-20 dem J 20 dem -
-30 dem k -30 dBm |
40 dBm =40 dBm 7
o .
-50 dam -50 dBm o]
-60 d@m -60 dBm
-70 dBm -70 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz | ||['Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
£52.000 MHz 662.000 MHz 100.000 kHz 661.74525 MHz -34.41 dém -21.41 di 686.000 MHz 698.000 MHz 100.000 kHz £91.37163 MHz .14 dBm -24.86 db
£62.000 MH2 £63.000 MH2 100.000 kHz 662,98951 MH2 -27.65 dém -14.65 dB £98.000 MHz £29.000 MHz 100.000 kHz £98.69880 MHz -32.30 dBm -19.30 de
563000 MHz £73.000 MHz 100.000 kHz 672,15584 MHz .28 dém -25.72 dB £99.000 MHz 709,000 MHz 100.000 kHz £99,00500 MHz -33.93 dBm -20.93 dB
- P—
il [1 ] i [1 ™)
Date:r 2 18:53:3,
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/10MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

J |

D

Spectrum :%:' Spectrum
Ref Level 27.30 dem  Offset 7.80 dB Mode Auto Sweep Ref Level 26,30 dBm  Offset 7.80 d& Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit §heck paks | SPURIRHECHBEKARS PABS
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' ANl
60 dB i Vi ol m"\d‘h\ﬁm A J‘ olefluariir I
70 dBy -70 dBm
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeu | RBW | Frequenc: | powerabs | ALimit
652.000 MHz 662.000 MHz 100.000 kHz 561.99500 MHz -45.89 dBm -32.89 db 685.000 MHZ NI 100 000 kHz e T 1630 cbm -uwl
662.000 MHz 663.000 MHz 100.000 kHz 562.99850 MHz -17.05 dem -4.05 dB 598,000 MH= 589,000 MHz 100.000 kHz 508 02647 MHZ 1758 dBm 18 db
563.000 M= 573.000 MHz 100000 kHz 06338462 MHz 19.14 dem - 10.86 d& 699.000 MHz 709.000 MHz 100.000 kHz 599.06494 MHz -46.34 dBm -33.34 dB
e —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru ||| spectrum L
Ref Level 27.30 dBm  Offset 7.80 dB Mode Auto Sweep Ref Level 26.30 deém  Offset 7.80 dB Mode Auto Sweep
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FR1 n71/15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 26.30 dBm  Offset 7.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 26,30 dém
SGL Count 100/100

offset 7.50 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS| | SPURIGHECHBIEKABS PABS
20 dB{RE—FPURIUTY IVE—_ABY PEEY (- 20 dpRE $PORTUTS [ TNE_ABYS FESS |.\
10 dem - 10 dBm ‘i l
0 dBm ) \l 0 d8m }
-10 dam i -10 dem J
| SPURIOUS_LINE_ABS_ { 1 / \'
20 dBm ! L 20 dBm . \
-30 dBm k 30 dBm ,‘ \
-40 dem 40 dBm j
\*«fH v N
50 dém o E MA -50 dem r
l, P
50 dBm . M”‘/ Pt L ) ande /\'\‘MM-NM’M"
Sa e s | [|;50.d8m R e R r—
70 dem 70 dBm
Start 652.0 MHz 3003 pts Stop 678.0 MHz | (|| Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
| Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 66199500 MHz -48.90 dém -35.90 d& £83.000 MHz 698.000 MHz 100.000 kHz G673, 50755 iz 18.95 dBm -uml
562.000 MHz £63.000 MHz 150,000 khz 56299351 MHz -17.95 dém -4.59 d8 £98.000 MHz £99.000 MHz 150,000 kHz 598,02048 MHz -18.87 dBm -5.87 db
563.000 MHz 678.000 MHz 100.000 kHz 663.47203 MHz 16.08 dBm -11.02 dB £99.000 MHz 709.000 MHz 100.000 kHz £99.01499 MHz -51.38 cBm -38.38 dB
'
J il e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 26.30 dém  Offset 7.80 db

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 26,30 dém
SGL Count 100/100

offset 7.50 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck | SPURIRHIECHBEKABS PAES
20 dBRE —FPORTUDS [ IVE—ABS 20 dB W E FPORTUDS [ TVE_ABY, PARY
10 dBm 10 dém
dB _ N . .
d&m { ; R — \
-10 dBm | 0 dem
| SPURIOUS_LINE_ABS_ l } |
20 dBm f \ 20 dem ]
30 dem y ! 30 dem )
)]
,ﬂ"J ‘J\W \r,h\_,l
-40 dem — 40 dBm
o ”_p\/\l'ﬁ/\ﬁ M—%M
50 dBm 50 dBm
60 dem— 60 dem
70 dBm 70 dBm
Start 652.0 MHz 3003 pts Stop 678.0 MHz | (|| start 683.0 MHz 3003 pts Stop 709.0 MHz
purious E'"i“i“'l‘s | | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
652.000 MHz £62.000 MHz 100,000 kHz 661,89510 MHz -37.67 dem -24.67 db 683.000 MHZ NI 100,000 Kz T 5717 dbm _27W|
562.000 Mrz | 663.000 Mz 150.000 khz 662.99451 MHz -31.65 dam -18.65 do 698.000 MHz | 699000 MHz 150.000 kHz 508,02248 Wz -35.20 dBm -22.20 de
563.000 MHz 578.000 MHz 100.000 kHz 676.22428 MHz 2.07 dBm -27.93 d& £95.000 MHz 709.000 MHz 100.000 kHz £99.24476 MHz -38.19 dBm -25.19 dB
.
I 1 i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An71-30 of 42



seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/15MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 26.30 dBm  Offset 7.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 26,30 dém
SGL Count 100/100
(@1 avgPwr

offset 7.50 dB Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS| | SPURIGHECHBIEKABS PAES

20 dBRE—FPORIUDS [IVE_ABS TEEY 20 dpRE $PORTUTS [ TNE_ABYS FESS \
10 dBm ﬂ' 10 dBém f \
0 dém !, \l 0 dBm , ‘
-10 dem T -10 dem

| SPURIOUS_LINE_ABS_ H \ / \
-20 dem ’ . -20 dem

-30 dBm \‘

=30 dBm /

-40 dem lhy -40 dem \f
-50 dBm /’/ \’\w -50 dBm Nf
,J'lx,, - 1 3 s \‘\,\ A,
50 dBm e e ke |50, dRmse S R L opare/ =
-70 dem -70 dBm
Start 652.0 MHz 3003 pts Stop 678.0 MHz Start 683.0 MHz 3003 pts Stﬂ 709.0 MHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
652.000 MHz 662,000 MHz 100.000 kHz 661,99500 MHz -49.80 d&m -36.80 d& 683.000 MHz 698.000 MHz 100.000 kHz 697.51299 MHz 18.23 dBm -11.77 de
662.000 MHz £63.000 MHz 150.000 kHz 662.97952 MHz -16.10 dBm -3.10 dB 605,000 MH= 699.000 MHz 150.000 kHz £93,01848 MHz -17.37 dBm -4.37 dB
£63.000 MHz 678.000 MHz 100.000 kHz 66348701 MHz 18.18 dém -11.82 d& 699.000 MHz 709.000 MHz 100.000 kHz 699,05495 MHz -48.13 dBm -35.13 dB
'
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || spectrum 7
Ref Level 26.30 dBm  Offset 7.80 db Mode Auto Sweep Ref Level 26.30 d&m  Offset 7.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck | SPURIRHIECHBEKABS PAES
20 dBRE —FPORTUDS [ IVE—ABS 20 dB W E FPORTUDS [ TVE_ABY, PARY
10 dem 10 deém
dem {\, 7 \ 0,y = y Mooy T 1\
-10 dBm 0 dem
| SPURIOUS_LINE_ABS_ l \ l
20 dBm 1 \ |zn dBm K
30 derm: '#,‘ t 130 dBm t
g
-40 dem v L, 40 dBm W v
M_/\/"V Ry R O
50 dBm 50 dBm
e
-60 dem 60 dem
70 dBm 70 dBm
Start 652.0 MHz 3003 pts Stop 678.0 MHz | (|| start 683.0 MHz 3003 pts Stop 709.0 MHz
purious E'"i“i“'l‘s | | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
652.000 MHz £62.000 MHz 100,000 kHz 661,82517 MHz -38.03 dem -25.03 db 683.000 MHz ﬁgﬁ%mz 100 000 kHz a;‘ﬁ; iz 178 dom -zaml
562.000 Mrz | 663.000 Mz 150.000 khz 662,485 MHz -33.31 dam -20.31 d8 698.000 MHz | 699000 MHz 150.000 kHz 508,00349 WHz -35.59 dBm -22.50 de
563.000 MHz 578.000 MHz 100.000 kHz 675.40010 MHz 1.79 dBm -28.21 dé £95.000 MHz 709.000 MHz 100.000 kHz £99.44456 MHz -39.32 dBm -26.32 dB
.
)i i )
18:1B:08

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An71-31 of 42




seamancas. FCC RADIO TEST REPORT

Report No. : FG051232-03

FR1 n71/15MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum || spectrum v
Ref Level 26.30 dBm  Offset 7.80 dB Mode Auto Sweep Ref Level 26.30 dém Offset 7.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS| | SPURIGHE CHBERABS_ PABS
20 dB TSP ORI e Y Lt 20 dBINE—FPURTOUS T TNE_ADS ] PARS
10 dBm 10 B
dem rv..,,. e e - O ARRAR L = WWV-‘\.W\
-10 dBm \ 10 dBm
| SPURIOUS_LINE_ABS_ l | ‘
-20 dBm J \ 0 dBm k
-30 dBm i | [f-20 dem
o ’\""‘L\V
-40 dBm 40 dBm
[ m R | e
-50 dBm ,f -50 dem- [ e
-50 dBm £ -60 dBm.
-70 dBm -70 dBm
Start 652.0 MHz 3003 pts Stop 678.0 MHz Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
652.000 MHz 662,000 MHz 100,000 kHz 661.98501 MHz -34.79 dBm -21.78 d& 582.000 MHz 598,000 MHz 100.000 kHz 691,23427 MHz -0.00 dbm -30.00 dB
662.000 MHz 663.000 MHz 150.000 kHz 662.98651 MH2 -30.27 dém -17.27 d& 698,000 MHz £99.000 MHz 150.000 kHz £98.00150 MHz -31.21 dBm -18.21 dB
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Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
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652.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -50.35 dém -37.35 d& 672.000 MHz /98.000 MHz 100.000 kHz 697.43057 MHz 20.05 dBm -9.95 dB
662,000 MHz 663,000 MHz 200,000 kHz 662,99151 MHz -18.24 dBm -5.24 dB 698.000 MHz 639,000 MHz 200,000 kHz £08,02148 MHz -19.58 dBm -6.58 dB
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FR1 n71/20MHz / DFT-s-OFDM / QPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
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652,000 MHz 662,000 MHz 100.000 kHz 661,98501 MHz -48.08 d&m -35.08 d& 678.000 MHz 698.000 MHz 100.000 kHz 697,45055 MHz 18.95 dBm -11.05 dB
662,000 MHz 663,000 MHz 200,000 kHz 662,99750 MHz -16.92 dBm -3.92 dB 698.000 MHz 639,000 MHz 200,000 kHz £93,00250 MHz -17.16 dBm -4.16 dB
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FR1 n71/20MHz / DFT-s-OFDM / 64QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
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£52.000 MHz 662,000 MHz 100.000 kHz 661,99500 MHz -50.03 dém -37.03 d& 676.000 MHz 608,000 MHz 100.000 kHz 607,45055 MHz 17.60 dBm -12.31 dB
662.000 MHz £63.000 MHz 200,000 kHz 662.98551 MHz -17.81 dBm 461 dB 692,000 MHz 693,000 MHz 200.000 kHz 69801648 MHz -19.11 dBm -6.11 d8
563.000 MHz 583.000 MHz 100.000 kHz 563.56943 MHz 18.26 ddm _Ll74de 699.000 MHz 709.000 MHz 100.000 kHz £99.00500 MHz -48.66 dBm -35.66 db
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652.000 MHz 662.000 MHz 100.000 kHz 661.53546 MHz -34.29 dBm -21.29 d8 678.000 MHz 698.000 MHz 100.000 kHz 692,38560 MHz -0.19 dBm -30.19 dB
662,000 MHz 663,000 MHz 200,000 kHz 662,90260 MHz -30.89 dBm -17.89 dB 698.000 MHz 639,000 MHz 200,000 kHz £08,19231 MHz -34.84 dBm -21.84 dB
£63.000 MHz 583.000 MHz 100.000 kHz 67849451 MHz 0.66 dBm -29.34 d8 699.000 MHz 709.000 MHz 100.000 kHz 699,29471 MHz -38.59 dbm -25.59 dB
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Conducted Spurious Emission
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30.000 MHz 652.000 MHz 100.000 kHz 619.82759 MHz -59.38 dBm -46,38 dB 30.000 MHz 652.000 MHz 100.000 kHz 634.43728 MHz -59.34 dBm -46.34 dB
709,000 MHz 1.000 GHz 100.000 kHz 983.28422 MHz -60.49 dBm -47,49 dB 709,000 MHz 1,000 GHz 100.000 kHz 951.88761 MHz -60.38 dBm -47.38 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.32717 GHz -42.02 dBm -29.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35716 GHz -43.83 dBm -30.683 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.32792 GHz -47.58 dBm -34.58 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.30342 GHz -47.61 dBm -34.61 dB
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FR1 n71/10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1
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